Gearbox inner spares & parts for Triumph 1968-75 – T150/T160

Gearbox inner

Key

Part Number

Description

Per

Models

1

57-2137

Inner cover 1 1968-69 T150

1

57-4112

Inner cover 1 1970 T150

1

57-4327

Inner cover 1 1971-73 All, 1974 T150V S1

1

57-4633

Inner cover assembly 1 1974 T150V from frame no. CJ41610

1

57-4947

Inner cover 1 1974 T150V from frame no. CJ41610

2

57-1614

Needle roller 1 1968-74 All

3

57-0045

Buffer, kickstart stop 1 1970-73 All, 1974 T150V S1

3

57-3727

Stop, kickstart quadrant 1 1968-69 T150

3

57-4470

Kickstart stop 1 1974 T150V from frame no. CJ41610

4

57-0412

Gearchange spindle bush 1 1968-74 All

5

57-1606

Needle roller bearing 1 1968-74 All

6

57-1607

Thrust washer, layshaft 2 1968-74 All

7

57-0912

Peg, thust washer locating 1 1968-74 All

8

57-0989

Dowel 2 1968-74 All

9

57-0397

Quadrant, complate 1 1968-72 T150

9

57-4363

Operating quadrant 1 1971-74 All

10

57-1896

Quadrant spindle 1 1968-74 All

11

60-1928

Split pin, 5/64 x  1 3/8″ 1 1968-73 All, 1974 T150V S1

11

60-2708

Split pin, 5/64 x  1 3/8″ 1 1974 T150V from frame no. CJ41610

12

14-7101

Socket cap screw, 5/16 UNC x 3-1/4 1 1968-74 All

13

14-6121

Set screw,  5/16 UNC x 2-1/2 1 1968-74 All

14

70-3446

Washer, Engine mount rear 2 1968-74 All

15

14-6614

Case screw 1/4 UNC x 2-1/2 Pozidrive 1 1968-72 T150

15

21-1917

Screw, Pozidrive 1/4 UNC x 2-5/8 1 1973-74 All

16

14-1431

Stud 2 1968-74 All

17

57-3650

Camplate assembly 1 1968-69 T150

17

57-4055

Camplate assembly 1 1970-72 T150

17

57-4360

Gearbox camplate (5 speed) 1 1971-72 T150

17

57-4624

Camplate 1 1973-74 All

18

NT261

Camplate roller 2 1968-70 T150

19

57-0044

Camplate plunger pre-unit 1 1968-69 T150

19

57-3660

Index plunger, camplate sharper point 1 1970 T150, 1973-74 All

20

57-0373

Spring, cam plunger 1 1968 T150

20

57-3661

Spring, cam plunger 1 1969 T150

20

57-4059

Spring, cam plunger 1 1970 T150

20

57-4459

Plunger spring 1 1973-74 All

21

57-2172

Housing, index plunger 1 1968-70 T150

21

57-4400

Plunger housing 1 1973-74 All

22

57-3978

Washer, 5/8 x 15/16 x 1/32, ally 1 1969-70 T150, 1973-74 All

23

57-0291

Selector rod 1 1968-69 T150

24

57-0260B

Fork, camplate selector (used) 1 1968-69 T150

24

57-2596

Mainshaft selector fork 1 1970 T150

24

57-4308

Selector fork, mainshaft 4 speed 1 1971-72 T150

25

57-0913

Fork selector layshaft 1 1968-70 T150

25

57-4307

Selector fork, layshaft 4 speed 1 1971-72 T150

26

57-2166

Inspection cap 1 1968-73 All, 1974 T150V S1

27

70-8782

‘O’ ring 1 1968-73 All, 1974 T150V S1

28

71-1447

Gearbox inner gasket 1 1970-74 All

29

57-4288

Leaf spring 1 1971-72 T150

30

57-4289

Leaf spring support 1 1971-72 T150

31

57-4290

Spring 1 1971-72 T150

32

57-4291

Leaf spring tab washer 1 1971-72 T150

33

82-4771

Hex bolt 2BA x 1/2 2 1971-72 T150

34

57-4364

Selector fork, mainshaft 4th gear 1 1971-74 All

35

57-4366

Operating fork, 5 speed layshaft 3rd gear 1 1971-74 All

36

57-4368

Selector fork (Rusty) 1 1971-72 T150

36

57-4660

Selector, layshaft 1st gear 1 1973-74 All

37

14-6614

Case screw 1/4 UNC x 2-1/2 Pozidrive 1 1968-72 T150, 1974 T140V from frame no. CJ41610

37

21-1917

Screw, Pozidrive 1/4 UNC x 2-5/8 1 1973 All, 1974 T150V S1

38

57-4948

Filler cap 1 1974 T150V from frame no. CJ41610

39

37-3761

‘O’ ring – brake tappet 1 1974 T150V from frame no. CJ41610

40

57-4890

Inner cover assembly 1 1975 T160

41

57-4768

Inner cover with foot starter buffer 1 1975 T160

42

57-1614

Needle roller 1 1975 T160

43

57-1607

Thrust washer, layshaft 1 1975 T160

44

57-0912

Peg, thust washer locating 1 1975 T160

45

57-5000

Bush 1 1975 T160

46

60-3552

Bearing 1 1975 T160

47

57-4113

Bearing circlip, 5 speed gearbox 1 1975 T160

48

57-0989

Dowel 2 1975 T160

49

57-4363

Operating quadrant 1 1975 T160

50

57-1896

Quadrant spindle 1 1975 T160

51

60-2708

Split pin, 5/64 x  1 3/8″ 2 1975 T160

52

37-3761

‘O’ ring – brake tappet 1 1975 T160

53

71-1447

Gearbox inner gasket 1 1975 T160

54

14-6121

Set screw,  5/16 UNC x 2-1/2 1 1975 T160

55

70-3446

Washer, Engine mount rear 1 1975 T160

56

14-7101

Socket cap screw, 5/16 UNC x 3-1/4 1 1975 T160

57

21-1917

Screw, Pozidrive 1/4 UNC x 2-5/8 1 1975 T160

58

14-6614

Case screw 1/4 UNC x 2-1/2 Pozidrive 1 1975 T160

59

57-4771

Oil level dipstick 1 1975 T160

60

57-4698

Gearshift fork, timing side 1 1975 T160

61

57-4881

Quadrant 1 1975 T160

62

71-0037

Key 1 1975 T160

63

57-4403

Plunger, 5 speed 2 1975 T160

64

57-0405

Gear change return spring 2 1975 T160

65

57-0404

Spring, gearchange return 2 1975 T160

66

57-0407

Plate 1 1975 T160

67

14-0301

Nut, 1/4 UNF 4 1975 T160

68

70-1612

Shakeproof washer 1/4 4 1975 T160

69

57-4226

Camplate plunger (rusty) 1 1975 T160

70

57-4459

Plunger spring 1 1975 T160

71

57-4227

Plunger housing 1 1975 T160

72

57-3978

Washer, 5/8 x 15/16 x 1/32, ally 2 1975 T160

73

57-4889

Camplate 1 1975 T160

74

57-4364

Selector fork, mainshaft 4th gear 1 1975 T160

75

57-4366

Operating fork, 5 speed layshaft 3rd gear 1 1975 T160

76

57-4660

Selector, layshaft 1st gear 1 1975 T160

77

57-3989

Selector spindle 1 1975 T160

78

57-5086

Adaptor 1 1975 T160

79

57-5087

Plunger 1 1975 T160

80

70-1523

Fibre washer, pressure valve 1 1975 T160
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk